
 
 
 
 
 
 
 

Membrane Water Treatment, Vol. 5, No. 1 (2014) 1-14 
DOI: http://dx.doi.org/10.12989/mwt.2014.5.1.001                                                    1 

Copyright © 2014 Techno-Press, Ltd. 
http://www.techno-press.org/?journal=mwt&subpage=7         ISSN: 2005-8624 (Print), 2092-7037 (Online) 
 
 
 

 
 
 
 

Effects of EPS on membrane fouling in a hybrid membrane 
bioreactor for municipal wastewater treatment 

 

Aining Zhang 1, Zhe Liu 1, Yiping Chen 2, Peter Kuschk 3 and Yongjun Liu 1 
 

1 Xi’an University of Architecture and Technology, No. 13 Yanta Road, Xi’an, 710055, China 
2 Institute of Earth Environment, Chinese Academy of Sciences,  

No. 10 Fenghui South Road, Xi’an, 710075, China 
3 Helmholtz Centre for Environmental Research-UFZ, Permoserstr 15, D-04318 Leipzig, Germany 

 
(Received September 18, 2012, Revised October 29, 2013, Accepted October 30, 2013) 

 
Abstract.  A pilot-scale hybrid membrane bioreactor (HMBR) for real municipal wastewater treatment 
was developed by adding biofilm carriers into a conventional membrane bioreactor, distribution and 
dynamic changes of the extracellular polymeric substances (EPS) and their roles in membrane fouling were 
investigated. The results showed that the concentrations of loosely bond EPS (LB-EPS) and tightly bond 
EPS (TB-EPS) in activated sludge, carrier biofilm and sludge cake layer have been increased significantly 
with the running time of HMBR, during operation of the HMBR, EPS demonstrated positive correlations 
with membrane fouling. Compared to TB-EPS, LB-EPS showed more significant correlations with sludge 
physical properties and specific resistance to filtration (SRF) in HMBR, and thus demonstrated that LP-EPS 
have a stronger potential of fouling than TB-EPS. It was also found that a lower organic loading in HMBR 
could result a significant increase in EPS concentration, which would in turn influence membrane fouling in 
HMBR. This critical investigation would contribute towards a better understanding of the behavior, 
composition and fouling potential of EPS in HMBR operation. 
 

Keywords:   extracellular polymeric substances (EPS); membrane fouling; hybrid membrane bioreactor 
(HMBR); wastewater treatment 
 
 
1. Introduction 
 

As an efficient technology for municipal and industrial wastewater treatment, membrane 
bioreactors (MBRs) have gained increasing popularity in recent years. MBRs, in which 
solid/liquid separation is performed by membranes, offer several prominent advantages over 
conventional activatedsludge (CAS) system, including a higher biomass concentration, reduced 
footprint, less sludge production, and highly-improved effluent quality (Kimura et al. 2005, Miura 
et al. 2007, Wang et al. 2006). However, membrane fouling is a major obstacle for wide-spread 
applications of MBRs (Wang et al. 2009, Nagaoka and Akoh 2008). Membrane fouling results in 
reduced performance, severe flux decline or rapid trans-membrane pressure (TMP) increase, high 
energy consumption, and frequent membrane cleaning or replacement, which directly leads to the 
increase in maintenance and operating costs. 

In order to control membrane fouling, many studies have been conducted. Among them, one 
                                                 
Corresponding author, Professor, E-mail: liuyongjun@xauat.edu.cn 



 
 
 
 
 
 

Aining Zhang, Zhe Liu, Yiping Chen, Peter Kuschk and Yongjun Liu 

attracting wide attention is a hybrid membrane bioreactor (HMBR) using suspended carriers as 
supporting media for biofilm development in the aeration tank. Compared with a conventional 
membrane bioreactor (CMBR) with only suspended biomass in the reactor, the HMBR has 
additional attached biomass and therefore the total biomass increases (Artiga et al. 2005). This not 
only improves the efficiency of biodegradation, but also enhances the nitrification process (Mtinch 
et al. 2000). Another advantage of the HMBR over the conventional membrane bioreactor 
(CMBR) was that it slowed down the increase of transmembrane pressure (TMP) so that a higher 
flux could be maintained without frequent chemical cleaning (Liu et al. 2012). However, a topic 
still remains on the mechanisms of membrane fouling control by the HMBR. 

Extracellular polymeric substances (EPS), which are excreted by bacteria and composed of a 
variety of organic substances (Comte et al. 2006, FrØlund et al. 1996, Liu et al. 2011), are usually 
reported as a controlling factor of membrane fouling in MBRs (Chang et al. 2001, Drews et al. 
2006, Nuengjamnong et al. 2005, Wang et al. 2012, Zhang et al. 2008). Although those intensive 
efforts mentioned above are very helpful to understand EPS characteristics and their impacts on 
membrane fouling in HMBR, the accumulation of knowledge to establish a general understanding 
of the role of EPS in membrane fouling in pilot-scale HMBR is insufficient. More detailed 
research on the EPS behaviours, their effects on fouling and EPS concentration control are needed 
in pilot-scale and full-scale HMBRs for real wastewater treatment in order to better understand the 
role of EPS in real HMBR applications. 

In this study, a pilot-scale HMBR at an existing wastewater treatment plant (WWTP) was 
operated in order to investigate the properties of EPS and their role in membrane fouling. The 
correlations of bound EPS, loosely bound EPS (LB-EPS) and tightly bound EPS (TB-EPS) with 
membrane fouling in this pilot-scale MBR were also studied. The systematic investigation on EPS 
in the pilot-scale HMBR for real municipal wastewater treatment would provide valuable new 
insights into the characteristics of EPS and the effects on membrane fouling, and would 
consequently further advance our knowledge on the behavious of EPS in full-scale HMBR 
operation for real wastewater treatment. 
 
 
2. Materials and methods 

 
2.1 Pilot plant 
 
The experimental work was conducted at Xi’an Beishiqiao Wastewater Treatment Plant 

(WWTP) in Xi’an, China. A pilot-scale HMBR system with a capacity of 4.8 m3/day was installed. 
As shown in Fig. 1, the pilot system consisted of an aerobic reactor equipped with a submerged 
hollow-fiber microfiltration (MF) membrane module. The effective volume of the aerobic reactor 
was 2 m3. By a perforated wall, the tank was partitioned into two compartments: one as the 
aeration tank with biofilm carriers, and another as the membrane tank holding the submerged MF 
module. Aeration was provided continuously by two fine bubble air diffusers to each compartment, 
one for aerating the suspension and driving the carriers to circulate and another for providing 
shearing force on the hollow-fiber membrane for fouling control. 

 
2.2 Raw water characteristics 
 
Table 1 shows the characteristics of the raw water that was fed to the HMBR from the inlet of 

the biological treatment unit of the WWTP. 

2



 
 
 
 
 
 

Effects of EPS on membrane fouling in a hybrid membrane bioreactor 

9 9

7

4

5

6

10

3

air

9

8

21influent

effluent

surplus sludge

9 9

7

4

5

6

10

3

air

9

8

21influent

effluent

surplus sludge  

Fig. 1 Schematic diagram of the HMBR system. 1: screen, 2: feed pump, 3: aeration tank, 4: 
suspended carrier, 5: air diffuser, 6: hollow-fiber membrane module, 7: perforated wall, 8: 
suction pump, 9: flowmeter, and 10 permeate tank 

 
Table 1 Characteristics of the influent to the pilot HMBR 

COD 
(mg/L) 

BOD5 

(mg/L) 
NH4

+-N 
(mg/L) 

TN 
(mg/L) 

TP 
(mg/L) 

TSS 
(mg/L) 

pH 
Tempreture 

(°C) 

240-896 185-423 20.3-46.8 22.5-54.1 4.3-13.2 200-1210 7.0-7.5 13.1-25.7 

 
 

2.3 Operational conditions 
 
At the start of the pilot operation, activated sludge from the oxidation ditch of the WWTP were 

seeded to the bioreactor to provide a mixed liquor suspended solids (MLSS) concentration of 3500 
mg/L with a VSS/SS ratio of 0.58. Under stable operational condition, the sludge retention time 
was controlled through direct removal of sludge from the bioreactor (1/10 of the tank volume) on a 
daily basis for maintaining an SRT of 10 d. The operational conditions in the whole experimental 
period are given in Table 2. 

The MF module operated under intermittent operation of the suction pump at an 8 min “on” 
and 2 min “off” cycle. Membrane cleaning was conducted as the transmembrane pressure (TMP) 
reached 20 kPa (Huang et al. 2001). 

 
 
Table 2 Operation conditions of the pilot-scale HMBR system 

Membrane flux 
(L/m2·h) 

DO 
(mg/L) 

HRT
(h) 

SRT
(d)

MLSS 
(mg/L) 

Biofilm 
(mg/L) 

Total biomass 
(mg/L) 

10 0.4-3.5 10 10 3810-4350 1605-1750 5415-6100 

3



 
 
 
 
 
 

Aining Zhang, Zhe Liu, Yiping Chen, Peter Kuschk and Yongjun Liu 

This pilot experiment was continuously conducted for approximately one year. To better 
investigate the performance of HMBR, the experiment was conducted in two conditions, namely, 
Condition 1 (0-100 d) with the volume loading is average 0.565 kgCOD/m3d, Condition 2 
(101-200 d) with the volume loading is average 0.352 kgCOD/m3d. 

 
2.4 EPS extraction and analysis 
 
The sludge samples for EPS extraction were the mixed liquor collected from the aeration room 

of the HMBR with MLSS concentration shown in Table 2. The suspended biomass concentrations 
were determined as MLSS. To measure the attached biomass on the carriers, 25 carriers which 
represented about 0.3% of the total number, were carefully collected from the reactor, and the 
attached biomass concentration was finally expressed as mg/L by considering the total number of 
carriers and the total volume of the reactor. EPS extraction were conducted by the following ways 
to obtain different microbial products (Domínguez et al. 2010a, b). 

(1) Sludge samples were simply separated by two membrane to remove microbial cells (0.2 
µm membrane) and low molecular weight metabolites (dialysis membrane of 3500 Da), 
the liquid obtained was centrifugated by high speed (20000 g), the microbial product 
loosely bound to the cells could be extracted as well as the soluble one, so the liquid 
obtained was considered to contain both the soluble and physically extractable microbial 
products which might roughly represent the S-EPS and loosely bound EPS (LB-EPS). 

(2) The residues from the above-mentioned centrifugation and membrane filtration were 
resuspended using a buffer solution (2 mM Na3PO4, 4 mM NaH2PO4, 9 mM NaCl, 1 mM 
KCl, pH 7). The suspension was heated at 60°C for 30 min and then centrifuged and 
filtered with 0.2 µm and 3500 Da membranes. The liquid finally obtained contained 
mainly the heat extractable microbial product which might roughly represent the tightly 
bound EPS (TB-EPS). 

The concentration of each part of the EPS extracted was measured as the total organic 
compound (TOC) using a TOC analyzer (1030 Aurora Sin, OI Analytical). 

 
2.5 Characterization of the physical properties of the activated sludge 
 
In this study, the supernatant turbidity of the mixed liquor from the aeration room was used as a 

parameter to characterize the flocculablity of the activated sludge. The sludge volume index (SVI) 
was used as a parameter to characterize the settleablity of the activated sludge. The suspended 
biomass was characterized by mixed liquor suspended solids (MLSS) in the aeration room, and the 
attached biomass was analyzed by direct measurement of the attached solid weight following 
Luostarinen et al. (2006). 

 
2.6 Characterization of membrane fouling 
 
In order to characterize the membrane resistance, attention was mainly paid to the specific 

resistance of the cake layer which was analyzed by collecting sludge from the cake layer on the 
outer surface of the hollow fiber, measuring its filtering property using a filtration device (Model 
8200, Amicon, USA), and calculating its specific resistance to filtration. The transmembrane 
pressure (TMP) value was monitored using a vacuum gauge at different stages of membrane 
filtration (Lee et al. 2001), and the TMP value was used to represent the degree of membrane 